

皮膚科 DAV療法(1クール28日)

	Day1	Day2	Day3
用量	ダカルバジン200mg/body オンコピン1mg/body	ダカルバジン200mg/body ニドラン100mg/body	ダカルバジン200mg/body

		休薬最終日
Day4	Day5	Day28
ダカルバジン200mg/body	ダカルバジン200mg/body	